
 

A
alto-D

D
 24

/2
016 

9HSTFMG*aggejd+ 

ISBN 978-952-60-6649-3 (printed) 
ISBN 978-952-60-6650-9 (pdf) 
ISSN-L 1799-4934 
ISSN 1799-4934 (printed) 
ISSN 1799-4942 (pdf) 
 
Aalto University 
School of Engineering 
Department of Built Environment 
www.aalto.fi 

BUSINESS + 
ECONOMY 
 
ART + 
DESIGN + 
ARCHITECTURE 
 
SCIENCE + 
TECHNOLOGY 
 
CROSSOVER 
 
DOCTORAL 
DISSERTATIONS 

H
enri H

aim
i 

D
ata-derived soft sensors in biological w

astew
ater treatm

ent 
A

alto
 U

n
ive

rsity 

2016 

Department of Built Environment 

Data-derived soft sensors 
in biological wastewater 
treatment 
With application of multivariate statistical methods 

Henri Haimi 

27,66 101,28 3,63 3,48 3,50 3,11 10,65 5,55 0,27 0,50 134,50 4,31 6,68 1,44 1,12
[...]
sible historical data stored in the data acquisition system, data-derived

approaches were used in the studies. The following research questions

(RQs) are considered under this objective:

13



Introduction

1. What are the dominant trends in data-derived soft sensor applications

proposed for wastewater treatment systems and which modelling tech-

niques have been successfully used for soft sensor design?

2. How can historical process data and established real-time measure-

ments be used to provide a tool for supporting efficient process control

that conventionally relies on vulnerable field instruments?

3. How can hardware measurements and soft sensor estimates determin-

ing the same variable be used in a complementary manner to provide

the most reliable information for process monitoring and control?

4. What kind of software tool that has been designed using historical op-

erational data can efficiently detect and diagnose anomalies based on

unseen on-line measurements under dynamic process conditions?

As a starting point, Publication I answers RQ 1 by overviewing and

analysing a large number of studies where data-derived soft sensors have

been presented for biological wastewater treatment processes. Addition-

ally, research gaps were identified at this stage and they guided the choice

of the technical applications that were later investigated. Publication II

addresses RQ 2 by evaluating the performance of an array of soft sensors

designed for the on-line prediction of pollutant concentrations in a biolog-

ical tertiary treatment unit. Publication III focuses on the development of

a switching system that enables the selection between measurements or

corresponding estimates in the tertiary treatment process and, thus, pro-

vides an answer to RQ 3. Publication IV addresses RQ 4 by investigating

the applicability of methodologies for detecting and isolating process and

instrument anomalies in a full-scale activated sludge process.

This thesis aims to provide a theoretical backgrounds and practical ex-

amples of developing data-derived soft sensors. The soft sensor perfor-

mances are often studied by using data from pilot-scale processes or by

employing simulation platforms. However, the case studies presented in

this thesis concern the processes and data of a large-scale WWTP. One of

the motivations of the work as a matter of fact is to inspire researchers,

consultants and operators to consider implementations of soft-sensing ap-

plications in real-life treatment facilities.

Only data-derived modelling techniques are considered for the practi-

cal soft sensor development in this thesis. The employed methods in the

data-derived modelling techniques belong to multivariate statistics. The

14



Introduction

feasibility of methods affiliated with the other modelling families is not

examined. The presented case studies concern specific process units in a

well-monitored municipal WWTP. Only the process units of the wastew-

ater treatment line are investigated and, therefore, the sludge treatment

units of WWTPs or sewer networks are not explored in this thesis. The

proposed methodologies can without doubt be adapted to a large number

of WWTPs, as adequate historical data records are available in present-

day facilities equipped with plentiful on-line instruments.

1.3 Outline of the thesis

This dissertation is divided into seven chapters. After this introduction

to the thesis, biological wastewater treatment phenomena and process

units are briefly presented in Chapter 2, with specific consideration to the

WWTP that was considered in the experimental studies. Chapter 3 pro-

vides a brief description of soft sensors followed by a general framework

for designing data-derived soft sensors. Next, Chapter 4 summarizes case

studies where data-derived soft sensors based on multivariate statistical

methods have been proposed for biological treatment applications. Chap-

ter 5 describes those multivariate statistical techniques that are employed

in the technical studies presented in this thesis. Thereafter, the main re-

sults and findings of Publications I–IV are presented and discussed in

Chapter 6. Finally, the conclusions arising from the study are set out in

Chapter 7.

15



Introduction

16



2. Biological wastewater treatment

This Chapter begins with brief descriptions of the main phenomena that

biological wastewater treatment relies on. A particular consideration is

assigned to the activated sludge process. Thereafter, the treatment pro-

cess of the Viikinmäki WWTP is described as it was at the time of the

technical studies represented in Chapter 6 of this thesis. The objective

of the plant description is also to provide an overview of the process units

and real-time measurements of a typical modern WWTP designed for total

nitrogen removal. However, an exception to the conventional wastewater

treatment line concerns a rather uncommon tertiary treatment unit.

2.1 Introduction to biological wastewater treatment

Today’s municipal wastewater treatment aims at reducing concentrations

of nitrogen, phosphorus, organic matter (determined, for instance, as Bio-

chemical Oxygen Demand (BOD), Chemical Oxygen Demand (COD) or To-

tal Organic Carbon (TOC)) and Suspended Solids (SS) in influent wastew-

ater. The reason for removing these groups of compounds relates to their

negative effect on the qualities of water bodies where urban wastewa-

ter is carried. The removal targets are achieved by using several process

units, including biological, chemical and physical treatment methods. The

typical wastewater treatment units have evolved historically (Angelakis

and Rose, 2014) with the major driving forces in the evolution of the pro-

cess units in WWTPs during the recent decades being the tightening of

treatment regulations and changes in the catchment areas of the plants

(Dominguez and Gujer, 2006; Neumann et al., 2015).

Usually, the core of the wastewater treatment line is a biological reactor,

such as an Activated Sludge Process (ASP, Jenkins and Wanner, 2014). In

the ASP, a high concentration of activated sludge consisting mainly of bac-

17



Biological wastewater treatment

teria and protozoa is recycled in cascaded zones under different Dissolved

Oxygen (DO) conditions. Primary and secondary clarifiers are applied

for separation and thickening of sludge. To maintain sufficient micro-

biological population in the bioreactors, the thickened sludge from the

secondary clarifiers is recirculated into the bioreactor and, additionally,

internal sludge recirculation is used in many ASP configurations aimed

at total nitrogen removal. Other biological process units are also used for

corresponding wastewater treatment purposes, but the ASP is the most

popular one in today’s plants (Jenkins and Wanner, 2014).

Organic matter removal in biological treatment units is achieved by bac-

terial conversion to gaseous end-products, such as carbon dioxide in aer-

obic conditions (Metcalf & Eddy, 2003). Organic matter is also converted

into bacterial cells and is removed from the treatment process with the

excess sludge. The removal of the suspended particles is usually real-

ized with physical processes such as gravitational settling. The settling

process is often facilitated by adding chemicals for coagulating and floccu-

lating the solids. The larger flocs allow for the more efficient separation

of solids from liquid by settling for instance in a primary clarifier.

Nowadays, the ASP is especially used for nitrogen removal purposes

through the employment of nitrification and denitrification processes.

Nitrification is a two-step process taking place in aerobic conditions. Am-

monium in the wastewater is, first, converted to nitrite in the presence of

ammonium-oxidizing bacteria, which are typically chemoautotrophs such

as Nitrosomonas. According to Metcalf & Eddy (2003), an approximate

equation for this reaction is

55 NH+
4 +76 O2 +109 HCO–

3 → C5H7O2N+54 NO–
2 +57 H2O+104 H2CO3

In the second step of nitrification, nitrite is converted to nitrate by the

use of nitrite-oxidizing chemoautotrophic bacteria such as Nitrobacter.

An approximate equation for this reaction is

400 NO–
2+NH+

4+4 H2CO3+HCO–
3+195 O2 → C5H7O2N+3 H2O+400 NO–

3

The denitrification process, on the other hand, converts nitrate into

gaseous nitrogen and is realized by means of nitrate-reducing bacteria,

typically in anoxic conditions. There are several genera of bacteria capa-

ble of nitrate reduction, being primarily heterotrophs. Denitrification is a

18



Biological wastewater treatment

two-step process, the first one being the conversion of nitrate to nitrite. In

the second step, nitric oxide, nitrous oxide and nitrogen gas are produced

(Metcalf & Eddy, 2003), with the reactions of the whole denitrification

process being

NO–
3 → NO–

2 → NO → N2O → N2

Phosphorus removal is generally achieved using chemical precipitation,

usually, with ferric or aluminum salts. In addition, bacteria in wastewater

treatment processes consume phosphorus in the wastewater and phospho-

rus is thus incorporated into the bacterial biomass. Process configurations

targeting for Enhanced Biological Phosphorus Removal (EBPR, Oehmen

et al., 2007) also exist. In the EBPR process, polyphosphate-accumulating

organisms that accrue large quantities of polyphosphate within their cells

are selectively enriched in the bacterial community, while sludge contain-

ing excess phosphorus is removed from the process. In the EBPR process,

an additional anaerobic process stage and a more sophisticated sludge re-

circulation scheme are required in contrast with an ASP that aims at total

nitrogen removal and chemical phosphorus precipitation.

2.2 Description of the Viikinmäki WWTP

The Viikinmäki WWTP with its over 800 000 population equivalent is the

largest municipal plant in the Nordic countries. The plant is built inside

bedrock and it treats wastewater sewered from the Helsinki metropoli-

tan area. An average influent flow rate is approximately 250 000 m3/d of

which about 85% is domestic and 15% industrial wastewater. The wastew-

ater treatment line of the plant comprises bar screening, grit removal,

pre-aeration, primary sedimentation, activated sludge process, secondary

sedimentation and denitrifying post-filtration. The sludge treatment is

achieved with mesophilic digesters and subsequent sludge dewatering

systems. The biogas from the sludge digestion is utilized for electricity

and heat production, which covers about 50% and 100% of their demand

in the plant, respectively. Yearly averages of total nitrogen removal of

approximately 90%, total phosphorus removal of 95% and Biochemical

Oxygen Demand (BOD7) removal of 95% are achieved in the Viikinmäki

WWTP. The wastewater treatment line of the plant with the primary on-

line measurements is depicted in Figure 2.1. not all the measurements,

19



Biological wastewater treatment

for instance for the flow rates, are included in the figure. The primary

treatment units, secondary treatment unit (ASP), tertiary treatment unit

and sludge treatment units of the plant are briefly described in the fol-

lowing.

SCREENING
GRIT 
REMOVAL

PRE-
AERATION

PRIMARY 
SETTLER

SECONDARY 
SETTLER

BIOLOGICAL 
FILTERS

BIOLOGICAL 
REACTOR

AIR COMPRESSORS

TO SLUDGE TREATMENT

SS

O2

EFFLUENTINFLUENT

COND
NH4NO3

ALK pH

SS
TPOP

T
P

NO3

OP
O2

NO3

T

N
O

3
O

P

NH4

COND

T

COND

TOP T

SS

SSSSSS

PRIMARY
SETTLER

Figure 2.1. Simplified layout for the wastewater treatment line of the Viikinmäki WWTP.

Primary treatment units

Bar screens are mechanical filters that consist of a series of vertical steel

bars. The aim of the bar screening is to remove coarse solid waste that

would disturb the operation of the process units downstream. The on-line

measurements of SS and temperature are performed before the screening

and of orthophosphate-phosphorus (OP) after the process unit.

Grit removal is realized in rectangular basins that are aerated from

the other long side. Grit is removed from the bottom of the basins with

scrapers whereas grease and oil are scraped from the surface of the wa-

ter in zones where turbulence is dampened. Ferrous sulphate and, when

needed, lime are added at the beginning of the grit removal basins. Fer-

rous sulphate is diluted in water and dosed for precipitating the soluble

phosphorus that wastewater contains. The ferrous ions (Fe2+) are oxi-

dized into ferric ions (Fe3+), which effectively precipitate the phosphate

ions (PO3−
4 ) corresponding for the vast majority of the soluble phospho-

rus in the influent wastewater. The precipitated solid phosphorus is then

removed from wastewater together with other solids in the subsequent

process units. Lime is added in wastewater to maintain the sufficient al-

kalinity level particularly for the bacteria in the activated sludge process

that is located further in the treatment line. The purpose of grit removal

is to decrease wear and need for maintenance on actuators, pipelines and

instrumentation downstream in the treatment line. Further, the removal

of grease and oil prevents disturbances in the biological process and wors-

20



Biological wastewater treatment

ening of the sludge settling properties. A temperature measurement is

installed in the grid removal basin and a conductivity measurement after

the unit.

After grit removal, wastewater is fed into a rectangular pre-aeration

basin. Excess sludge from the secondary sedimentation and reject water

from sludge treatment are mixed with wastewater before the pre-aeration

unit. The purpose of pre-aeration is to equalize the quality and flow rate

of wastewater entering the primary sedimentation lines, to ensure suffi-

cient mixing of chemicals and to increase DO concentration. The on-line

measurements of SS and conductivity are conducted in the pre-aeration

phase.

Primary sedimentation consists of seven treatment lines, each of which

are divided into two basins. The settled sludge is collected with scrap-

ers at the bottom of the basins into sludge pockets located at the begin-

ning of the tanks, which are also used to thicken the excess sludge. From

the sludge pockets, the thickened sludge is further pumped to the sludge

treatment. The scrapers are also used for removing surface sludge in the

basins to the surface sludge wells. The treated wastewater is collected

from the surface into overflow chutes and carried to the sequential process

units. If the sequential biological process units are partly by-passed due

to the too high influent flow rate, polymer and polyaluminum chloride are

added in the primary sedimentation in order to increase the efficiency of

mechanical and chemical treatment. Apart from conductivity, the on-line

measurements performed in the primary sedimentation units are listed

as the influent measurements to the bioreactor in Table 2.1.

Activated sludge process

The activated sludge process consists of a bioreactor and secondary sed-

imentation units, which are schematically represented in Figure 2.2. At

the time of the investigation, the ASP was divided into eight treatment

lines (the ninth ASP line has been introduced recently).

Each line begins with a non-aerated mixing zone where pre-settled

wastewater, return sludge from two secondary sedimentation basins and

internal recycle sludge flow are fed and which are mixed mechanically

with agitators. Next, the reactors are split in six cascaded zones, with the

anoxic zones enabling denitrification located near the input. The anoxic

volume defined by the number of the non-aerated zones is flexible. It

depends on the aeration mode, which is controlled in such a way that

21



Biological wastewater treatment

INTERNAL RECIRCULATION

SLUDGE RECIRCULATION

Z1 Z2 Z4 Z5 Z6

EXCESS 
SLUDGE

O2 SSO2 O2 O2 O2

Z3
M
IX
IN
G

D
E
G
A
S

Q

AIR

Q

AIR

Q

AIR

Q

AIR

Q

AIR

Q

SS

AIR

NH4-N

NH4-N

S1

S2

Q

Q Q

PUMPING

L

AIR

Q

pH

NO3-N

ALK

INFLUENT

Figure 2.2. Simplified layout for a single ASP line and location of on-line measurements.

the effluent ammonium-nitrogen (NH4-N) concentration is within the set

target range while using the minimum required aerated volume. Time-

delays are also included in the aeration mode control scheme in order to

increase the stability of the control. In practice, Zone 1 is never aerated

and is mixed mechanically. Zones 2 and Zone 3 are equipped with ag-

itators and are either aerated or non-aerated (and mechanically mixed)

depending on the aeration mode in use. In contrast, Zones 4–6 are al-

ways aerated. The aeration of the zones is realized with air compressors

that blow air through disc-shaped fine bubble diffusers located at the bot-

tom of the basins. In addition to nitrogen removal, the amount of organic

matter in wastewater is reduced both in the aerobic and anoxic zones of

ASP. Some ferrous sulphate is added to the degassing zone located after

the last aerobic zone in order to complete the phosphorus removal of the

targeted level. The bioreactor including its influent and effluent is am-

ply monitored with the on-line measurements shown in Figure 2.2 and

collected with the TAGs and the units of measurement in Table 2.1.

The operational objective of the secondary sedimentation process is to

separate activated sludge from the wastewater and return an appropriate

amount of the settled sludge into the bioreactor. The mixed liquor flows to

the secondary sedimentation basins from the degassing zones by gravity.

The treatment lines are divided into two rectangular basins for each ASP

line. The mixed liquor is carried in the middle of the basins from where it

flows to both ends. The sludge is collected with scrapers at the bottom of

the basins to sludge pockets located in the middle of the tanks. From the

sludge pockets, the thickened sludge is carried to the return sludge pump-

22



Biological wastewater treatment

Table 2.1. Process variables in the ASP.

TAG Description Unit

BI-NH4 Bioreactor influent ammonium-nitrogen mg/l

BI-SS Bioreactor influent suspended solids mg/l

BI-Q Bioreactor influent wastewater flow rate m3/s

Z2-O2 Dissolved oxygen in zone 2 mg/l

Z3-O2 Dissolved oxygen in zone 3 mg/l

Z4-O2 Dissolved oxygen in zone 4 mg/l

Z5-O2 Dissolved oxygen in zone 5 mg/l

Z6-O2 Dissolved oxygen in zone 6 mg/l

Z6-SS Mixed liquor suspended solids in zone 6 g/l

BE-NH4 Bioreactor effluent ammonium-nitrogen mg/l

BE-NO3 Bioreactor effluent nitrate-nitrogen mg/l

BE-pH Bioreactor effluent pH –

BE-ALK Bioreactor effluent alkalinity mmol/l

QA Internal recycle flow rate m3/s

S1-QR Return sludge flow rate from settler 1 dm3/s

S2-QR Return sludge flow rate from settler 2 dm3/s

QW Excess sludge flow rate dm3/s

ing station and from there pumped further to the ASP’s mixing zone and

part of the sludge to the pre-aeration as excess sludge. Surface sludge is

removed by using separate scrapers. The clarified wastewater is collected

from the surface to overflow chutes at both ends of the basins and carried

further to the post-filtration process.

Denitrifying post-filtration process

The operational objective of the post-filtration treatment unit is to re-

move nitrate-nitrogen (NO3-N) contained in wastewater after the acti-

vated sludge treatment by means of denitrification. The post-filtration

unit receives wastewater from the secondary sedimentation. It consists of

ten Biostyr filters arranged in parallel, as depicted in Figure 2.3a. The

wastewater is equally distributed to ten filter cells and methanol diluted

in water is independently added to each line to provide an external car-

bon source to enhance denitrification (see, Figure 2.3b). The methanol

flow rate in each line is manipulated by a feedback loop that controls the

NO3-N concentration in the cell outlet. The NO3-N concentration in the